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*Progression: image ,tumor marker
*SAE:: severe side effect



LA

/-\ ?Jan
A= 1 2023/12/19

ZIK/ N n%n nFFH

B—hx

FEE>T70 15%,cNO,pT1,ER(+)with adjuvant endocrine therapy— o] LAZZ B AN RT




Breast Cancer

Pingtung Veterans General Hospital
Clinical Practice Guideline 2023.12 Version

DIAGNOSIS WORK-UP PRIMARY TREATMENT FOLLOW-UP
Physical examination
Lobular . . .
. _ »| Observation after excision ”| mammography and/or
carcinoma Bilateral - (preferred ) ultrasonography of
n situ |y mammography breast every 6 months
(Lobular
fasi Ultrasonography
neoplasia) of breast™ ‘
Unicentric, @ Breast conserving ®ER (+)
MRI  @ptional) negative surgery — Consider Tamoxifen 5
: : —> radiotherapy +SLNB years
Ductal resection margins
. y . . . .
carcinoma % ®Total mastectomy  + Physical examination,
1n situ tructi ultrasonography of
Multicentric,wide reconstructive ™| breast and CA -153 ,
spread,diffuse surgeryy +SLNB CEA o©ptional )
micro - -, ' every 6 months
calcifications @ Breast conserving
- - iti ti surgery ®Mammography every year
New Van Nuys progmostic Index Scoring System Ef asrl 1;;2 resection an Nuys Score 4 -6 >
Score 1 2 3 g
Size —m 16 = * B RIAHRE 2 L e
Margin width | =m 1 ~m
Pathologic Non-high - Non-high - High -grade
classification |Grade w/o Grade with  |With or w/o
necrosis necrosis necrosis
Age >60 40-60 <40




Breast Cancer

Pingtung Veterans General Hospital
Clinical Practice Guideline 2023.12 Version

DIAGNOSIS WORK-UP PRIMARY TREATMENT ADJUVANT TREATMENT FOLLOW-UP
| axillary lymph node dissection
Clinical If SLNB(+) — ,
Stage I Clinical LN ( —) / BCS:If tumor <3cm, consider SLNB only then R/T
*Breast i
TINOMO reast conserving Favorable histology:

Chest X-ray*

N

Bilateral

mammography*

Breast sono*

Clinical Liver sono or CT *
Stage II / (in 4 months )
TON1MO Whole body bone
TINIMO scan (optional )
T2NOMO
T2N1MO Pathology review
T3NOMO (HFERI T PIRR )

surgery + SLNB + R/T
*Simple mastectomy +
SLNB = reconstruction

*Modified radical
Mastectomy +
reconstruction

Clinical LN (+)
*Breast conserving
surgery + ALND + R/T

*Modified radica
Mastectomy +
reconstruction (+/-R/T)

.

1

Systemic treatment

Criteria of sentinel node biopsy

earlv breast cancer and clinicallv lvmph node negative

FE#>70 Bk ECOG THEEARREE > =2 47 » FIE A EYLE
FEe>70 5%,cNO,pT1,ER(+)with adjuvant endocrine therapy— B BIZZ Al RT

LN (—)

* ER positive

hormone therapy =chemotherapy
1) unfavorable histology

2) tumor > 2cm

3) ki-67 >14%

—» 4) age <40y/o

* ER negative : chemotherapy
(Exclude Tl1a)

LN (+)

* ER positive:

Chemotherapy+hormone therapy

* ER negative : chemotherapy

X EERR L LN(+)=3 5 » ER(+)
] LA{sE A Hormal therapy E[IH]

TNBC

le\ :Ftrongly
non TNBC if age =< 50| consider
or LVI(+) PMRT

medullary, mucinous,
papillary, tubular

Physical examination,

— Ultrasonography of breast

and liver, Chest x-ray, CA
15-3 every 3~6 months for
2 years, then every 6~12
months for 2 years then
every 12 months.

Mammography every year

Post-mastectomy
radiotherapy: see page 7

Her-2/neu + (IHC 3+ or FISH+)

Herceptin x for 1 year
(optional)

* ELHTRIAHRH < £ 2 A




Breast Cancer

Pingtung Veterans General Hospital
Clinical Practice Guideline 2023.12 Version

DIAGNOSIS WORK-UP PRIMARY TREATMENT ADJUVANT TREATMENT FOLLOW-UP
Surgery
. Pathology review \
Clinical stage III - LIfC.R. .
(MBZEIHCHE) Complete adjuvant S:;:icr?;ti on
?éi?hl\jllg Chest X-ray* Surgery chemotherapy * N Ultrasonography
Mammography* * Breast p{ hormone therapy & of breast and
T3N2MO Breast sono™ = conserving radiotherapy liver. Chest x-ra
T4 any N MO Liver sono or CT * Neoadjuvent surgery + (BCSHR/T : SMor | -4 5.3 eve o
Any T N3 M0 Bone scan (consider) *Hormonal therapy ALND + MRM consider R/T ) R
A . ) ) . 3~6 months for 2
PET (Optlonal) -Chcmothcrapy radlothcrapy 2.1If still residual disease ears.then eve
*Target therapy * Modified : chemotherapy oy e
. 6~12 months for
radical followed by

Clinical stage IV
any T any N M1

CBC,CEA, CA-153 (optional)
Liver function test Chest x-ray
Mammography * ultrasonography of breast

Pathology report

Ultrasonagraphy of liver or CT

Bone scan

Biopsy documentation of distant
metastasis if possible
Metastatic site CT scan or MRI (optional)

PET scan (optional)

Mastectomy +
reconstruction

Y

radiotherapy £
hormone therapy

Her-2/neu + (IHC 3+ or FISH+), LN (+) :
Herceptin 3£ 3 1% F | year

therapy

SYSTEMIC TREATMENT
Systemic chemotherapy and/or hormonal
therapy * radiotherapy or surgery +target

2 years then
every 12 months.

Mammography
every year.

Women on
tamoxifen:
gynecological
examination
every 12 months.

* B HH 1 A RE 7 - S s

Fi>70 5EE ECOG IfEREETr 22 77 0 A RA YR ~ BURER
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Breast Cancer

Pingtung Veterans General Hospital
Clinical Practice Guideline 2023.12 Version

RECURRENCE WORK-UP

STATUS

SALVAGE TREATMENT

Biopsy documentation
of first recurrence if
possible

IHC study of the tumor
if ER/PR status
unknown

Whole body bone scan
(optional)

Chest x-ray

CT scan of chest for
locoregional recurrence
(optional)
Ultrasonagraphy of
liver

CT scan or MRI of
symptomatic areas
(optional)
Mammography

PET scan(optional)

Locoregional recurrence alone

Salvage mastectomy + systemic therapy + radiotherapy

v

compression, and pericardial effusion

Post breast-conserving surgery alone
] . » Salvage mastectomy + systemic thera
Post breast-conserving surgery + radiotherapy g Y5 Py
P Surgical resection if possible + radiotherapy + systemic therapy
Post mastectomy
. | Surgical excision if possible + systemic thera + radiothera;
Post mastectomy + radiotherapy > L P i 24 Py
Chemotherapy until progressive disease
Systemic recurrence _| Supportive care only for patients who fail to respond 3 sequential
| regimens(optional)
ER/PR negative or symptomatic visceral metastases
Hormone therapy
ER/PR positive with bone/soft tissue and R
asymptomatic visceral metastases | Hormone unresponsive: chemotherapy
Isolated liver, brain, or lung metastasis,
(impending) pathologic fracture, spinal cord

Indications for surgery

Multiple brain metastasis, impending pathologic
fracture, spinal cord compression, severe bone pain

Pleural effusion, pericardial effusion, and
leptomeningeal metastases

\ 4

Indications for palliative radiotherapy

v

Indications for regional treatment
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INDICATIONS FOR POST-MASTECTOMY RADIOTHERAPY BASIC REQUIREMENTS OF RADIOTHERAPY

1.skin involvement(skin nodule, ulceration, dorms lymphatic involvement) Radiation fields should include ipsilateral chest wall, internal mammary chain
2.Chest wall involvement and supraclavicular fossa

3.positive axillary lymph nodes 4, lymph nodes positive 1-3 ( Strongly consider* ) Excluding heart from radiation fields

4 positive or close surgical margin Central lung distance of the tangential fields <3 cm

5.tumorz5 cm, lymph nodes negative (optional ) , lymph nodes positive recommendation 6.gross No axillary irradiation if axillary clearance is adequate

multicentric disease(tumor in more than one quadrant and serpent at least 4cm by clinical or

pathology)

7. for breast conservative treatment (if DCIS Van Nuys Score  7)

*H BT (modified radical mastectomy){% > HzE I EHE -

1. T3N+ » T4 BiE N A s A R R (E) DA L

2. FlTHEE BRI

3. OSSP AR — E = TEBR TS S S R S A - i/ S0 5% - MEME RIS SRR RT R I e

4. B TR B L E B R TE LU LB AR AR BRI IR AR R R R B A B [ 2 S TR I VER & - B R BUR BRI S 208K (pCR) » FIBEA TR G
J§ °
5. T3NO, T FUERMEE IV Imm > EERIZEHGRET - 245 AL 5 AR A REE AT o
6. Y0 S R AT (T A U B G 8 DUEE AR RO -

Excision biopsy with no prior suspicion for malignancy Ductal carcinoma in situ with wide excision only
* Exact tumor size and type of tumor * Nuclear grade

*Tumor histological and/or nuclear grade *Status of tumor necrosis

*Margin status (exact distance in mm) *Tumor size

Status of lymphovascular permeation *Margin status (exact distance in mm)

*ER and PR study *ER/PR study

Invasive carcinoma with wide excision and axillary lymph node dissection or modified radical mastectomy
*Exact tumor size and type of tumor
*Tumor histological grade

*Margin status (exact distance in mm)

Status of multifocality and multicentricity

*Presence of DCIS and status of extensive intraductal component

«Status of peritumoral LVI

*Number of involved and total axillary lymph nodes with extranodal extension, total number of axillary nodes examined should not be less than 10.
o[f any involvement of skin

*ER and PR study Her-2/neu , Ki-67
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o= o TR = DN = 513 g\/ CRS 45 _ » T
TR E A T E T — K EmnEE 2 Olss M g 5 F 73 LRI T —

L5
» Cardiotoxicity Risk Score(CRS)
Medication-relted risk ~ Example DBEDIREREALTE  © Trastuzumab J&
High (risk score 4) Anthracyclines; trastuzumab; cyclophosphamide; 5-fluorouracil H : W 5 3{EH
Intermediate (risk score 2) Pertuzumab; vinblastine; capecitabine; ponatinib B o
| Low (risk score 1) Bevacizumab; imatinib___ B
Rare (risk score 0) Carboplatin; fludarabine; paclitaxel; rituximab *NT-proBNP Epirubicin JZEf2
High sensitivity sEi 1R 6 ([
> LN EEY) - RIS E DO AT L TIRE - Troponin-I HIBHE » o 2 4
- Trastuzumab
- Pertuzumab
- TDM-1
- Lapatinib
>EEFDL N EEY) - SHELL N ERR AT Rt 5 0B HIN E JOBRE RIS LETIEE -
- Epirubicin

Patient risk factors (1 point per item)

Cardiomyopathy or heart failure

Coronary artery disease or equivalent (including peripheral artery disease)
Hypertension

Diabetes mellitus

Prior or concurrent anthracyclines

Prior or concurrent chest radiation

Age <15 years or >65years

* Female gender
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>EHEFE R IREEFRIGENH - 50 KD Lin A ERERE (EE2{EEAFEL Aromatase Inhibiter 5SS 6 ) » [ER:
—F|EMEEEZE ( DXA ¢ dual energy X-ray absorptiometry ) » #5HEE{E SR 1000 — 1500 mg ( A E o {Hih
TS e S IR ES ) > WHEHC Vitamin D3 400 — 800 IU » %7 DXA i T-score -2.5 DUF » RS HARA
Clodronate(Sinclot)400 - 800 mg > 5¢&:#EAR I Alendronate (Fosamax)70mg » B4 K7 38+ Danosumab 60mg(Prolia) @ B2
FRHOER Zoledronic acid Smg » BERFAFFAIESS Pamidronate 90mg

* ST 13 HLFTA S B FERG RN & 13 810 /D)t 35 44
L $HE¥L7%§M% LT > Z A& AR ELIR R o —
$ﬁﬂjﬂb%/m °
2. WEMIAERT TR TG
Filg - Z & THEEN L2 G Diagnosis ofbreast cancer

3 . $§‘$§‘F§?Lﬁ/ :,/é‘ L?ﬁ:{ [:%/El Eﬁ HER2 B% Gestational age < 13 weeks 14 weeks < Gestational age < 35 weeks Gestational age > 36 weeks
M+ BTRRSRET A Trastuzumab .

Consider pregnancy termination Staging* - chest x-ray, liver US, bone MRI Wait till delivery**
Yes
Standard treatment Not locally Locally advanced Metastatic Standard treatment
e advanced
RT
+ Surgery + SLNB /axillary * Neo-adjuvant chemotherapy + Chemotherapy!
dissection * Surgery + SLNB/axillary + Consider trastuzumab for HER2-
* Adjuvant chemotherapy! dissection positive for short period with
* Radiotherapy should be avoided! + Adjuvant chemotherapyt close monitoring

+ Radiotherapy should be avoided*

Organogenesis ] \ ' Delivery
; er
1 1 I
Weeks 10 13 26 35 37 40
o 0 Q @ Q @d % @d @ Delivery** Delivery** Delivery**
Completion of treatment Completion of treatment Completion of treatment

* Indicated only when might alter clinical management
** Avoiding iatrogenic preterm delivery is recommended
Allowed only when gestational age is between 14 and 35 weeks
Radiotherapy may be considered in highly selected patients before 20 weeks’ gestation

10




Breast Cancer

Pingtung Veterans General Hospital
Clinical Practice Guideline 2023.12 Version

> LEIREREIERE

it NCCN guideline 5% : $TEHE&AIF 2L - TIEEANE SRR EEATHEE

DIAGNOSIS

4 )

G /

SR
,ig;é S A £ B
OEQE'—J‘QE/E% R T
=== 5 P R AT AR
i Sy s S =1

E‘% By o

Bl H R
ONCOFERTILITY TREATMENT
/ = {%3_%} / ?#QEEE);
p=i==1 +«GnRH agonist
S TR UN BE4H 48k s
GnRH agonist
A R AR HAG

- /




FER ¢ L 2023 4
4T (2023/12/19
Bl
Reference (No)
Chemotherapy formula schedule /strength of
evidence
EC or LC (Epirubicin 90mg/m or Lipo-Dox 35mg/m~ +
cyclophosphamide 500mg/m?) _4-6 cycles |[No10/Levell
Taxol 80 mg/m~ QWKLY No 20, 21/Level 1
Docetaxel 75mg/m-* Q3WKLY No 5/ Level I
Trastuzumab 2~8 mg/kg QWKLY or No 8/ Level 1
Q3WKLY
Neoadiuvant Trastuzumab SC Q3WKLY No 15/ Level 1
coadjuva &@’—"E Trastuzumab + Pertuzumab ( maintenance ) Q3WKLY No 14/ Level 1
W% [Trastuzumab + Pertuzumab (loading ) Q3WKLY No 14/ Level 1
Bevacizumab (D1 & D15) [No 12,39/ Level I
Trastuzumab SC + Pertuzumab ( maintenance ) Q3WKLY No 48 / Level 1
Trastuzumab SC + Pertuzumab ( loading ) Q3WKLY No 48 /Level 1
Letrozole 2.5 mg Itab (QD) No 36/ Level 1
x14 day
Cisplatin+Etoposide Q3WKLY No 58/ Level 1
TC (Docetaxel 75mg/m* + Cyclophosphamide 500mg/m~) [Q3WKLY No 23 / Level |
Paclitaxel+Carboplatin Q3WKLY (No 62 / Level I




Adjuvant

Carboplatin AUC x5mg+ Docetaxel 75mg/m?2 Q3WKLY No 16/ Level 1
Carboplatin AUC 4~6+ 5-FU 1000mg/m?2 Q3WKLY No 42 / Level 1
Cisplatin 50mg/m?2 Q3WKLY (No 17 / Level I
Cisplatin 50mg/m2 + 5-FU 500mg/m?2 Q3WKLY No 40 / Level 1
Gemcitabine 1250mg/m2 Q3WKLY (No 18 / Level I
Lipo-Dox 50mg/m2 Q3WKLY (No 10,43 / Level |
Carboplatin AUC x5mg+ Docetaxel 75mg/m2 Q3WKLY No 16/ Level 1
Carboplatin AUC 4~6+ 5-FU 1000mg/m?2 Q3WKLY No 42 / Level 1
Cisplatin 50mg/m?2 Q3WKLY (No 17 / Level I
Cisplatin 50mg/m2 + 5-FU 500mg/m?2 Q3WKLY No 40/ Level I
Gemcitabine 1250mg/m?2 Q3WKLY No 18/ Level |
Lipo-Dox 50mg/m?2 Q3WKLY No 10,43 / Level |
Taxol 80mg/m2 + Cisplatin 50mg/m?2 Q3WKLY No 40/ Level 1
Taxol 80mg/m2 QWKLY No 20, 21/ Level I
Taxol 175mg/m2 Q3WKLY No 21/ Level 1
Docetaxel 60mg/m2 + Cisplatin 50mg/m2 Q3WKLY No 22 / Level I
Docetaxel 75mg/m?2 Q3WKLY No 1/ Level I

TC (Docetaxel 75mg/m2 + Cyclophosphamide 500mg/m2) Q3WKLY No 23 / Level I
Vinorelbine 25~30mg/m D1 or D8 No 24 / Level I




ST
ot

%

Adjuvant

/.

Docetaxel 75mg/m” x1 + Xeloda 2.5tab x14 day Q3WKLY+14 day|No 25/ Level 1
Afinitor Smg 2tab QD x 14 day |[No26, 27/Level I
Xeloda 500mg 2tab Bid x 14 day [No 28 / Level I
Cyclophosphamide 2tab QD x 14 day [No 29/ Level |
Methotrexate 2tab (BIW ) x14|No 45/ Level I
day
Ufur 3cap (Bid) x14 [No 44 /Level I
day
2capl+lcap
Vinorelbine 30mg + Vinorelbine 20mg (QWxl14 day |No24/Levell
Bleomycin 50mg once No 55/ Level 1
FEC (5-FU500mg/m?, Epirubicin75mg/m, cyclophosphamide 500mg/m?) 2-6 cycles No 6/ Level I
FLC (5-FU 500mg/m?, Lipo-Dox 35g/m?, cyclophosphamide 500mg/m?) 2-6 cycles No 43 / Level I
CMF(Cyclophosphamide2tab/m? 4+ Methotrexate g/m?+ Fluorouracil[6-12 cycles No 2 /Level I

500~600mg/m?)

ECorLC(Epirubicin90mg/m?orLipo-Dox35mg/m*+ cyclophosphamide 500mg/m?)

6 cycles

No 10/ Level 1

TEC (Docetaxel 75mg/m?* + Epirubicin 75mg/m* + cyclophosphamide
500mg/m?)

6 cycles

No 1/Level I

Mitoxantrone 10mg/m?+ Leucovorine 170mg/m?+ 5-FU 600mg/m? + Cisplantin 60)

mg/m> Q3WKLY No 54 / Level 1
IAIC for Epicin 60mg once No 47/ Level |
Lynparza (Oraparib) 150mg 2 tabs BID No 52/ Level |
Nerlynx (Neratinib) 40mg 6 tabs QD No 51/ Level I
Ixempra(Ixabepilone) Q3WKLY No 53/ Level |
TALZENNA (Talazoparib) 0.25mg 4 caps QD No 56 / Level 1
TS-1 14 day No 57/ Level 1
Cisplatin+Etoposide Q3WKLY No 58 / Level I




??%iﬁ% 2023/12/19
Faslodex 250mg Q28D No 30/ Level I
Goserelin 3.6mg Q28D No 31,32
Level I
Leuprorelin 3.75mg Q28D No 33/ Level

Anastrozole 1mg

Itab (QD) x28 day

No 34/ Level I

i
at

o

/

Exemestane 25mg

Itab (QD) x28 day

No 35/ Level 1

Letrozole 2.5 mg Itab (QD) x28day |No 36/ Levell
Hormone Tamoxifen 10mg Itab ( BID ) x28 day Iﬁ]é)vel.%fl, 36
therapy Toremifene Ttab (QD) x28 day |No 46/ Level I
5’2—'% 2023/12/19
Kadcyla 3.6 mg/kg Q3WKLY No 37/ Level I
5 tab (QD) +2tabp
Tykerb 250mg + Xeloda 500mg Bid | No 38/ Level
x14 day
Tykerb 250mg Stab (QD) x14 day [No 38/ Level I
Trastuzumab 2~8 mg/kg QWKLY or Q3WKLY %\Io 8, 9/ Level
Trastuzumab SC Q3WKLY No 9/ Level
Trastuzumab -+ Pertuzumab ( meitanance ) Q3WKLY No 14/ Level 1
Trastuzumab + Pertuzumab ( loading ) Q3WKLY No 14 / Level I
Trastuzumab SC +Pertuzumab ( maintenance ) Q3WKLY No 48 / Level 1
Trastuzumab SC + Pertuzumab ( loading ) Q3WKLY No 48 /Level I
Pigray (Alpelisib) 150mg 2 tab QD No 64 / Level 1
Palbociclib Itab (QD) x21 day [No 13/ Level I
Ribociclib 3cap (QD) x21 day [No 50/ Level I
Abemaciclib Itab (BID) x28 da No 59, 60, 61/
Target therapy Y |Level 1

15




Metastasis
First line
prescription

2023/12/19

Taxol 80 mg/m QWKLY No 21/ Level |
Docetaxel 75mg/m? Q3WKLY No 5/ Level |
EC or LC (Epirubicin 90mg/m? or Lipo-Dox 35mg/m*+ 6 cycles No 10/ Level I
cyclophosphamide 500mg/m?)
Faslodex 250mg Q28D No 30/ Level I
Goserelin 3.6mg Q28D No 31, 32
Level I
Leuprorelin 3.75mg Q28D No 33/ Level I
Letrozole 2.5 mg Itab (QD) x28 day |[No 36/ Level I
Tamoxifen 10mg Itab (BID) x28 day [No 34, 36
Level |
Bevacizumab (D1 & D15) No 12, 39
Level I
Kadcyla 3.6 mg/kg Q3WKLY No 37/ Level 1
Trastuzumab 2~8 mg/kg QWKLY or Q3WKLY|No 9/ Level I
Atezolizumab 840mg Q2WKLY No 49/ Level |
Lynparza (Oraparib) 150mg 2 tabs BID No 52/ Level |
Ixempra(Ixabepilone) Q3WKLY No 53/ Level I
TALZENNA (Talazoparib) 0.25mg 4 caps QD No 56/ Level |

Eribulin:1.4mg/ m?

ondays 1 and 8, 21-
day cycle

No 11/ Level I

Gemcitabine + Carboplatin

ondays 1 and 8, 21-

day cycle No 65/ Level 1
[mmuno EE'E}H% 2023/12/19
R
oncology ¥l Atezolizumab+Abraxane Q3WKLY NO 63 / Level I
therapy AE Pembrolizumab 200mg Q3WKLY No 62/ Level |

16




Reference for Neoadjuvant / Adjuvant Chemotherapy Regimens
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Goldhirsch A,Colleoni M, Coates AS, et al: Adding adjuvant CMF chemotherapy to either radiotherapy or tamoxifen: Are all CMFs alike?
The International Breast Cancer Study Group (IBCSG).Ann Oncol 1998;9:489-93.

. Sparano JA, Wang M, Martino S, et al: Weekly paclitaxel in the adjuvant treatment of breast cancer. N Eng J Med 2008;258:1663-1671.
. Piccart MJ, Di Leo A, Beauduin M, et al:Phase III trial comparing two dose levels of epirubicin combined with cyclophosphamide with

cyclophosphamide, methotrexate, and fluorouracil in node-positive breast cancer. J Clin Oncol 2001;19:3103-3110.

. Roche H, Fumoleau P, Spielmann M, et al: Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive breast cancer

patients: The FNCLCC PACS 001 trial. J Clin Oncol 2006;24:5664-5671.

. Martin M, Rodriguez-Lescure A, Ruiz A, et al: Randomized phase 3 trial of fluorouracil, epirubicin, and cyclophosphamide alone or

followed by Paclitaxel for early breast cancer. J Natl Cancer Inst 2008;100:805-814.

. Joensuu H, Kellokumpu-Lehtinen P-L, Bono P, et al: Adjuvant docetaxel or vinorelbine with or without trastuzumab for breast cancer. N

Engl J Med 2006;354:809-20.

. Buzdar A, Ibrahim N, Francis D, et al: Significantly higher pathologic complete remission rate after neoadjuvant therapy with trastuzumab,

paclitaxel, and epirubicin chemotherapy: Results of a randomized trial in human epidermal growth factor receptor 2-positive operable breast
cancer. J Clin Oncol 2005;23:3676-3685.

9.Slamon D, Eiermann W, Robert N, et al: Adjuvant Trastuzumab in HER2-Positive Breast Cancer. N Engl J Med 2011;365:1273-1283.
10.Rayson D, Suter T.M, Jackisch C,et al:Cardiac Safety of Adjuvant Pegylated Liposomal Doxorubicin With Concurrent Trastuzumab:A

Randomized Phase II Trial Annals of Oncology 2012;23:1780-1788.

11. Cortes J, O'Shaughnessy J, Loesch D, et al. EMBRACE (Eisai Metastatic Breast Cancer Study Assessing Physician's Choice Versus E7389)

investigators:Eribulin monotherapy versus treatment of physician’s choice in patients with metastatic breast cancer (EMBRACE): a phase 3
open-label randomised study. Lancet. 2011 Mar 12;377(9769):914-23. doi: 10.1016/S0140-6736(11)60070-6. Epub 2011 Mar 2.

12. Kathy Miller, M.D., Molin Wang, Ph.D., Julie Gralow, M.D., Maura Dickler, M.D., Melody Cobleigh, M.D., Edith A. Perez, M.D., Tamara

Shenkier, M.D., David Cella, Ph.D., and Nancy E. Davidson, M.D.; Paclitaxel plus Bevacizumab versus Paclitaxel Alone for Metastatic
Breast Cancer N Engl J Med 2007; 357:2666-2676December 27, 2007DOI: 10.1056/NEJMoa072113

13. Richard S. Finn, M.D., Miguel Martin, M.D., Hope S. Rugo, M.D., Stephen Jones, M.D., Seock Ah Im, M.D., Ph.D.,Karen Gelmon, M.D.,

Nadia Harbeck, M.D., Ph.D., Oleg N. Lipatov, M.D., Janice M. Walshe, M.D.,Stacy Moulder, M.D., Eric Gauthier, Pharm.D., Ph.D.,
Dongrui R. Lu, M.Sc., Sophia Randolph, M.D., Ph.D.,Veronique Dieras, M.D., and Dennis J. Slamon, M.D., Ph.D. Palbociclib and
Letrozole in Advanced Breast CancerN Engl ] Med. 2016 Nov 17;375(20):1925-1936.
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